
© 2022 The Authors wileyonlinelibrary.com/ETC

Environmental Toxicology and Chemistry—Volume 41, Number 10—pp. 2404–2419, 2022
Received: 14 March 2022 | Revised: 16 May 2022 | Accepted: 29 June 2022 2404

Environmental Toxicology

Integrated Exposure and Algal Ecotoxicological Assessments
of Effluents from Secondary and Advanced‐Tertiary
Wastewater‐Treatment Plants

Maria Teresa Palumbo,a,* Simona Russo,a,b Stefano Polesello,a Licia Guzzella,a Claudio Roscioli,a Laura Marziali,a Lucia Valsecchi,a

Francesca Cappelli,a,c Simona Pascariello,a Stefano Tasselli,a Sara Villa,b Massimo Peruzzo,d Stefano Culatina,e Giovanni Bellotti,e

Andrea Turolla,f Manuela Antonelli,f Francesca Malpei,f and Sara Valsecchia
[...]
Attribution‐NonCommercial‐NoDerivs License, which permits use and
distribution in any medium, provided the original work is properly cited, the use is
non‐commercial and no modifications or adaptations are made.

Published online 4 July 2022 in Wiley Online Library
(wileyonlinelibrary.com).
DOI: 10.1002/etc.5424

* Address correspondence to mariateresa.palumbo@irsa.cnr.it

mailto:mariateresa.palumbo@irsa.cnr.it
http://crossmark.crossref.org/dialog/?doi=10.1002%2Fetc.5424&domain=pdf&date_stamp=2022-08-24


(Italian Decree, 2006). Both approaches have intrinsic limits
because, on the one hand, the monitoring of a target list of
compounds cannot guarantee that all hazardous substances
are covered; but, on the other hand, toxicological tests are not
able to provide information on the toxicity drivers.

Some protocols have been developed to integrate chemical
and ecotoxicological information. The first protocol was pro-
posed by the US Environmental Protection Agency (USEPA)
and is known as toxicity identification evaluation (TIE;
USEPA, 1991), which evolved in the more complex scheme
known as effect‐directed analysis (Brack, 2003; Hecker & Hol-
lert, 2009). Both protocols include a fractionation step of the
environmental samples, followed by ecotoxicological tests on
the single fractions (Burgess et al., 2013). This approach is
going to become more rapid, effective, and automated by in-
cluding in vitro or in vivo test batteries and applying advanced
analytical technologies such as high‐resolution mass spec-
trometry (HRMS; Brack et al., 2016). Biological analysis is used
in both cases to trigger the chemical screening for the identi-
fication of the toxic compounds in the positive fractions.

Effect‐based methods have been included in the European
strategy against chemical pollution in water ecosystems
(Wernersson et al., 2015), but they still need to integrate with
the chemical data to identify the actual responsible chemicals
of the sample toxicity. The relevance of the complementary
approach is largely documented in the literature (Neale
et al., 2017).

For the effect assessment of wastewater mixtures, whole‐
organism toxicity tests offer the advantage of in vivo evaluation
of the integrated effects of all mixture components to key
aquatic organisms. One of the fundamental bioassays recom-
mended for the characterization of complex mixtures and
wastewaters is the algal growth inhibition test (OSPAR Com-
mission, 2005), which is included in the base set of tests for
toxicity assessment in connection with classification and risk
assessment of chemicals (Organisation for Economic Co‐
operation and Development [OECD], 2001). The effectiveness
and sensitivity of algal assay for the ecotoxicological studies
are mainly linked to its distinctive feature of being a chronic
short‐term test, able to provide integrated responses of mil-
lions of individuals, over several generations, within only 72 h of
exposure. The freshwater alga P. subcapitata, which is a con-
ventional test species in ecotoxicological assays, has proved to
be highly sensitive to various chemicals, including pharma-
ceuticals and complex environmental samples (Xin et al., 2021).

In the present study we aimed to couple the exposure
assessment, obtained from the chemical measurements, with
the ecotoxicological assessment, carried out by a classical
algal chronic test, of effluents from a municipal wastewater‐
treatment plant (WWTP); samples were collected at the outlets
of both a conventional secondary treatment and a pilot plant
which employs a dispersed activated carbon adsorption as a
tertiary polishing treatment for contaminants of emerging
concern (CEC).

The list of CEC to be monitored, together with other
chemical parameters, has been selected after a screening
procedure carried out by HRMS.

The chronic algal bioassay was chosen because it is suffi-
ciently sensitive to detect the nonacute levels of effect that are
likely expected in treated wastewaters. The algal assay was
set up within a complex experimental framework including the
evaluation of the toxicity effects measured in the original
wastewater samples tested as a whole and in separated frac-
tions obtained by solid‐phase extraction (SPE). To further as-
sess the role of trace elements, their toxicity bioavailability was
assessed with ad hoc experimental and modeling studies.

The concentration addition model was adopted to integrate
the chemical and ecotoxicological test results and identify the
respective contribution of each chemical to the mixture toxicity,
thus finding the most likely toxicity drivers, which are the
chemicals showing the highest relative toxicity contribution.
Introduced by Loewe and Muischneck (1926), the concen-
tration addition model allows us to predict the toxicity of the
entire mixture by summing up the toxicities of each individual
component, assuming that each component contributes to the
overall toxicity proportionally to its concentration in the mixture
and its individual potency and has the same mode of action
(Boedeker et al., 1993). The concentration addition model has
been widely applied to study the ecotoxicology of complex
mixtures of personal care products, including both pharma-
ceuticals and musk fragrances (Backhaus & Karlsson, 2014;
Carusso et al., 2018; Ofrydopoulou et al., 2022; Schnell
et al., 2009). Other studies demonstrated a potential use of
concentration addition also for metal mixtures (Gopalapillai &
Hale, 2016), even though it is needed to take into account that
the model may present different predictive abilities depending
on the metal species in a mixture and on the possibly occurring
interactions between metal ions and the other mixture com-
ponents (Liu et al., 2017).

To quantify the actual contribution of the individual organic
compounds analyzed to the measured toxicity in the SPE ex-
tracts, the concentration addition model was implemented
using the toxicity equivalency (TEQ) concept (Escher
et al., 2008), which allows us to express the total toxicity of a
mixture in terms of an equivalent concentration of a reference
compound (TEQbio). The TEQbio can be compared to the
TEQchem, which is the toxicity calculated by summing up the
product of the measured concentration of the detected
chemicals in the mixture and their relative potency with re-
spect to the reference compound. This comparison enabled
definition of the percentage of the observed toxic effect that
could be explained by the detected chemicals as in the case
of a study conducted on three Swiss WWTPs (Neale
et al., 2017). That study demonstrated that only a small por-
tion of the effect was explained by the measured concen-
tration of chemicals and thus highlighted the importance of
combining bioassays with chemical analysis to get a more
comprehensive picture of the micropollutant mixture. Such an
approach is typically applied to toxicants acting via a specific
mechanism of action common to all compounds present in the
mixture; however, it has proved useful also when not only one
dominant but multiple modes of action determine nonspecific
effects, such as algal growth inhibition, that may contribute to
the overall toxicity (Escher et al., 2008).

Integrating exposure and effect assessment of wastewaters—Environmental Toxicology and Chemistry, 2022;41:2404–2419 2405

wileyonlinelibrary.com/ETC © 2022 The Authors

 15528618, 2022, 10, D
ow

nloaded from
 https://setac.onlinelibrary.w

iley.com
/doi/10.1002/etc.5424 by E

V
ID

E
N

C
E

 A
ID

 - B
E

L
G

IU
M

, W
iley O

nline L
ibrary on [28/11/2023]. See the T

erm
s and C

onditions (https://onlinelibrary.w
iley.com

/term
s-and-conditions) on W

iley O
nline L

ibrary for rules of use; O
A

 articles are governed by the applicable C
reative C

om
m

ons L
icense



In the present study the results allowed us to (1) characterize
the levels of effect and exposure of two differently treated ef-
fluent wastewaters; (2) measure the capability of a tertiary acti-
vated carbon treatment plant to further reduce effluent toxicity
with respect to a conventional one; (3) discriminate the role of the
two classes of chemicals, organic compounds and trace ele-
ments, in affecting the overall toxicity on algae in the secondary
and tertiary effluents; (4) estimate the total mixture toxicity and
the contribution of each class of compounds; (5) highlight the
importance of including the bioavailability of trace metals in the
mixture toxicity concentration addition modeling; and (6) find a
link between the determined concentrations of the organic
chemicals and the algal toxicity effects measured in the extracted
fraction of organics to quantify the amount of the observed toxic
effect that can be explained by the detected chemicals.

MATERIALS AND METHODS
Plant description and sampling

Effluent samples were collected from a municipal WWTP
located in the outer belt of Milan, Lombardy region, northern
Italy, serving approximately 120,000 population equivalents.
After primary sedimentation, the secondary treatment process
was performed by activated sludge with enhanced biological
nitrogen removal and simultaneous phosphorus precipitation.

Part of the secondary effluent outflowing from the conven-
tional WWTP feeds a pilot plant employing a tertiary advanced
treatment based on an Actiflo® Carb system. This patented
Veolia technology consists of a precontact tank where pow-
dered activated carbon (PAC) is dosed, followed by coagu-
lation, flocculation, and lamellar settler, where microsand is
added to enhance the sedimentation of suspended solids and
PAC. The system works with an inlet flow rate that varies
between 4 and 9m3/h, which can be adjusted according to the
different tested operating conditions of PAC dosage, as

summarized in Table 1. The PAC, supplied by Jacobi Carbons
Italia, was a meso‐macroporous lignite coal–based carbon with
an iodine number equal to 1160mg/g.

During the winter 2020–2021 we collected sixteen 5‐h com-
posite samples from the outputs of the conventional plant (OUT
2) and from the outputs of the pilot plants (OUT 3) with a delay of
30min between OUT 2 and OUT 3 to consider the pilot plant
hydraulic retention time. We tested eight different configurations
of the pilot plant in 2‐consecutive‐day replicates (Table 1). The
tested configurations differed for some parameters such as flow
rate, virgin PAC dosage, and total PAC concentrations. Our study
is only a part of a more complex experimental design for the
optimization of the pilot plant where chemical concentrations
were measured. Our aim in the present study was to test algal
toxicity on a representative part of the whole collected samples
to understand if the adopted ecotoxicological test was sensitive
enough to the variations in the pilot plant configurations.

Wastewater quality parameters (pH, total organic carbon,
total suspended solids, total phosphorus) were regularly de-
termined in the 5‐h composite samples by standard methods
(Supporting Information, Table SM1.1). All samples were fil-
tered on‐site with glass microfiber filters (grade GF/F, mean
porosity 0.7 μm) and poured into amber glass bottles, which
were transported under refrigeration to the analytical labo-
ratories as soon as possible for the subsequent chemical
analyses and ecotoxicological tests.

Selection of monitored compounds by suspect
screening

The selection of organic compounds to monitor was based on
the results of previous surveys and of a preliminary suspect
screening investigation on conventional WWTP effluent (OUT 2).
The experimental setting for suspect screening is presented
in Supporting Information, Section SM1.1. Twenty‐four‐hour

TABLE 1: Configurations of the Actiflo Carb pilot planta

Configurationb Day−replicate
Flow rate
(m3/h)

Virgin PAC dosage
(mg/L)

Nominal PAC
concentration (g/L)c

Measured PAC
concentration (g/L)d

1 a 8.6 10 0.51 0.41
b 0.41

2 a 8.6 5 0.28 0.29
b 0.31

3 a 6 10 0.56 0.42
b 0.41

4 a 6 20 0.29 0.48
b 0.45

5 a 8.6 10 0.51 0.33
b 0.36

6 a 8.6 10 0.51 0.46
b 0.42

7 a 6 20 0.29 0.55
b 0.53

8 a 8.6 5 0.28 0.32
b 0.23

aEach sample was collected in 2‐consecutive‐day replicates (a and b).
bFor all configurations: coagulant (FeCl3 41% commercial solution) dose= 7mgFe/L, flocculant (powdered cationic polyelectrolyte) dose= 1mg/L.
cSum of virgin PAC+ recirculated PAC.
dEstimated from the total suspended solids mass balance.
PAC= powdered activated carbon.

2406 Environmental Toxicology and Chemistry, 2022;41:2404–2419—M.T. Palumbo et al.

© 2022 The Authors wileyonlinelibrary.com/ETC

 15528618, 2022, 10, D
ow

nloaded from
 https://setac.onlinelibrary.w

iley.com
/doi/10.1002/etc.5424 by E

V
ID

E
N

C
E

 A
ID

 - B
E

L
G

IU
M

, W
iley O

nline L
ibrary on [28/11/2023]. See the T

erm
s and C

onditions (https://onlinelibrary.w
iley.com

/term
s-and-conditions) on W

iley O
nline L

ibrary for rules of use; O
A

 articles are governed by the applicable C
reative C

om
m

ons L
icense



time‐proportional composite WWTP effluents were collected by
an automatic sampler for 7 consecutive days; 0.5 L for each
sampling day was extracted by SPE on Oasis® HLB cartridges
(200mg/6ml; Waters). The extracts were subjected to suspect
analysis by liquid chromatography (LC)–HRMS, using a
Q‐Exactive Focus (Thermo Fisher Scientific). Using this approach,
we were able to screen for the presence of a list of more than 60
suspect compounds, chosen among the most monitored
emerging compounds in regulatory and environmental mon-
itoring programs (Supporting Information, Table SM2.1), and to
make a semiquantitative assessment of their concentrations
(Supporting Information, Table SM2.2). The compounds to be
included in the final experimental list were chosen on the basis of
their (1) semiquantitative concentrations measured in the efflu-
ents of the selected WWTP (Supporting Information,
Table SM2.3); (2) refractoriness to removal in the treatment
processes (Supporting Information, Table SM2.2); (3) belonging
to different therapeutic classes for pharmaceuticals or uses for
industrial chemicals (Table 2); and (4) representativeness of dif-
ferent physicochemical properties (e.g., octanol–water parti-
tioning coefficient and the environmental half‐lives; Supporting
Information, Figure SM2.1). According to the above list of cri-
teria, the suspect screening procedure led to the selection of 14
polar molecules: 12 pharmaceuticals, one industrial compound
(methyl‐benzotriazole), and one pharmaceutical transformation
product (gabapentin‐lactam) formed from the antiepileptic ga-
bapentin. To the final target list of organic compounds (Table 2)
we added four polycyclic musk fragrances (PMFs) and one PMF

metabolite which have been already detected at high concen-
trations in a previous survey of WWTP effluents in the same
geographical area (Rusconi et al., 2017) and confirmed by Tasselli
et al. (2021). Six trace elements (Cd, Cr, Cu, Ni, Pb, Zn) were also
included according to the current Italian (Italian Decree, 2015)
and European legislation (European Commission, 2013).

Analytical determinations
Details of the analytical methods and their validation can be

found in Supporting Information, Section SM1.2. Briefly, trace
elements were analyzed by inductively coupled plasma–optical
emission spectrometry after microwave‐assisted digestion of
the samples with HCl. The PMFs were determined by gas
chromatography–MS according to the method of Tasselli &
Guzzella (2020). The 14 polar organic compounds selected
by suspect screening were analyzed by LC‐MS/MS after SPE
extraction on Oasis HLB cartridges (200mg/6ml; Waters).

Biological assays
The algal toxicity test was performed following the OECD

guideline (OECD, 2011), and the green alga P. subcapitata,
from the Italian National Research Council's culture collection,
was used as the test organism. The basic method of the algal
growth inhibition test was applied by setting up four different
experiments, each aimed at highlighting a specific aspect of